7

Environmental Private Limited

-

Testing Design Projects




We care, design, engineer and protect
Environment

T I R

i AT v
”,
r = -
= 4
Fi
= e -
B
|
—y o, ¥
1 L . @
B d -*-.-"!','_ it o P
- o S A 'ﬁ' F -
" it W
-
- . e
- "
- -
: ¥
- - v
-
-
i s
M
L}
% S
W
- =t
“-.-_- o e
' ..
-
i ‘ -
1..
. ol ¥
o % n
- i B
M e PR s = ; e il A 5 e i Lol R i =
-r..__:.:"'p'11:l-|“q- _.* - . -;'...:"__ ] Ay C | . N = P el sl .. o Y L

Who we are ? Our Vision «=>

SWA Environmental Consultants & Engineers is a pure play environmental e Become a market leader in manufacturing of Decentralized Wastewater
engineering firm working in the water treatment & wastewater treatment Treatment Products

design, turnkey projects and environmental monitoring. ® Provide high quality Designing and Engineering Services for wastewater
[...]
Applying any approved quality of cement paint in three coats incl. cleaning, washing etc. complete 100.48 sqm 50 5024
6 |Cascade Concrete Steps
Providing and casting in situ C.C. in grade M-BO (porportions as per mixdesign or as per table9 of 1S456 2000 in masses by
weigh batching) using granite, quartzite trap|metal of size 6 mm to 20 mm for RCC work, including scaffolding centering,
formwork, needle vibrated consolidation, cufing complete up to 6 meter depth or height (excluding cost of reinforcement
and neat finishing) with centering and shuttdring etc. complete for structure other than water retaining.
Net total CC 60.29 cum 7000 422016
Supplying, Cutting, Bending, Binding and pla¢ing in position steel as per plan and design and as per IS 2502 including cost of
steel and binding wire for reservoir/ structures only including lift up to 6 mtr height or depth below GL for all diameters. 6028.80 kg 75 452160 @100 kg/cum steel
-DO- Thermo Mechanically treated (TMT) bafs Fe-415 grade for all diameters
7 |Peripheral launder 54.01 2.80 0.50
a [Side wall
Providing and casting in situ C.C. in grade M-BO (porportions as per mixdesign or as per table9 of 15456 2000 in masses by
weigh batching) using granite, quartzite trap|metal of size 6 mm to 20 mm for RCC work, including scaffolding centering,
. L . . h . 0.2 1 10.80 cum 10000 108016
formwork, needle vibrated consolidation, cufing complete up to 6 meter depth or height (excluding cost of reinforcement
and neat finishing) with centering and shuttgring etc. complete for structure other than water retaining.




DETAILED DESIGNING & ENGINEERING SAMPLE DELIVERABLES—DETAILED DESIGN & ENGINEERING

SOLUTIONS- WTP, STP, ETP
Our approach for process and hydraulic design & engineering not inly integrate the client E -
requirement for the treatment objectives but also the site conditions, such that not only the .0 — Z
capital cost but the operations cost is also economized. = S
- = a8
: : b=
| ] —
Our deliverables include but not limited to following: = E
o |
q . E I <
@ Process flow diagram (|| ¢ | [ i
7 Process design calculations | =] ﬁ
Hydraulic design & HFD I 2 oz
@ Hy 9 | WL 2 7 : w
7 Plant Layout : 1 ; :
: i T = -
@ Structural design & drawings = i =
7 Electromechanical design & drawings-Piping & Instrumentation Diagram | 2 4 & >
. . . . . . . . . 2 ' 5 oy £ o —
7 Electrical design & drawings - Load list, transformer sizing, capacitor sizing, SLD, power & (TR g‘ "
7 instrumentation cable sizing, cable tray layout i ’ : g
@ Control Philosophy & Instrumentation Design for PLC & SCADA programming / | T' i o)
@ General arrangement drawings (GAD) L e — | s e yf oo ] :
i | s d o4 3 ]
£ Sumo - A20 with P recovery and energy o e %; ‘ g 1 :E*/E< ] ; 5: | =
File Edit View Options Advanced Help gi | £ : 1: ¢ 2 | N L
i N | N
{@» CONFIGURE >> MODEL SETUP >> PLANTWIDE SETUP » INPUT SETUP >> OUTPUT SETUP >m s_ugn Q O\ | g
Steady Dynamic " % $ @ ﬁu) E A \ % % ? 4 5 é‘ m & z
’ Start c% J \K | =g %
L e =N 1 o
O Steady-state start ; %é § . E\ﬁ-; ‘ 6; ,ﬂ B
; Tz |
Fast Accurate é ‘Z’ F ‘ ! < ] L
B ‘ = H]f (7]
O Pt / _, L —
L s ——— <
I I Continue %é r s g
| | | &
Stop time: 5 | days v = oot - Pprecgiesin 3 g
Data interval |1 ‘ ihuurs v| E::: o E‘Tj"ii‘ \\ulel B & € § “ \ E P
—— . ¢ | i : <
7 soveplant conciions ey S L— 2“" ke
s bl K5 > = %
ﬁ Frequently used variables ‘E Mass flows | EffluentN|Il Effluent P |l.|‘ PO4 profile ‘E MLSS ||-h DO profile |ﬁ Active biomass (L Biomass profile |. Biogas production ‘ﬁ Precipitates |. Energy piechart |& 2 . % |
Value — Total nitrogen (Effluent) (g N.m-3) A Owd §§ é :
— - — Total ammonia (NHx) (Effluent) (g N.m-3) =i / 8% é |
e . e - . — Nitrate and nitrite (NOx) (Effluent) (g N.m-3) ] § \ |
50 . - P — : — fee o+ [7] . Outpst (TNmessured) (g N.m-3) HH = :
o= T G Thseeues SEFEL Ve s % o + Output (NOx measured) (g N m-3) ul i ‘ .
jn W ‘ . LiA }'-\.._/ ". P ...' .:'_W N . = - \-\:y‘ .. e : = = Output (Ammonia measured) (g N.m-3) E; i %% : %
O . o d R _ N : F=m) - I - = E . %% | 5
- ., - - a® - & - s H z | é o
50 : : : | N N z
40 E 1 |1 I I : 2
B T\@ii 777777777777777 - : é

! i A o , ; : - ! i ; T Time /
00 050 10 15 20 25 30 35 40 45 50

Simulation finished in 0 hours 0 minutes and 36.2 seconds Sumol  Calculated off-gas  pH o, Precipitation on [F] Zoom: 62% ]

G.L +58.50
R —-—-

RAMP FOR BLOWER
PUMP LOADING UNLOADING

Note: Sumo is a proprietary model owned for dynamita



BUILDING INFORMATION MODELLING & 3 D MODELLING

We provide 3D modelling services for the complete plant civil,
mechanical, piping, instrumentation and electrical utilities. We Not only
3D models are prepared, working drawings are also provided in the
form of isometrics and detailed BOQ. We are sure you will definitely see
value inthis system to your projects and your company's bottom line.

7 Highly accurate BOQ to avoid material shortage and frequent material reordering.
Example: DI pipe fittings, adaptors, gauge adaptors, clamping for hose connections etc.

7 Executionissue with mismatch of piping hardware like valves and fittings.
Example: PCD mismatch, bolt thread pitch

7 Fouling of piping is avoided with structural members like RCC beams and columns

7 Accurate cable quantity with almost zero to no reordering requirement

@ DIlpiping executionis 80% faster

@ Electricalroutingis more accurate and wastage is lower

@ Structural steel quantity is also very accurate to limit wastage to last1-2%

To Anoxic Z
SRNO. TTEM, DESCRIPTION LENGTH (mm] MOC QrY. "II

1 |FLanceD pipe 100ND 5500 DI 7 =

2 |FLANGED PIPE 100ND 820 DI 4 ©

3 |FLanGED PiPE 100ND 200 DI 5 - ¢

4 FLANGED PIPE 100ND 1340 DI 2 N

5 |[FLANGED PIPE 100ND 1100 DI 1 I

6 FLANGED PIPE 100ND 700 DI 1 @ "

7 |[FLANGED PiPE 100ND 1910 DI 1 }'E @)

8 [FLANGED PIPE 100ND 990 DI [ ~

9 [FLANGED PIPE 100ND 430 DI 1 (9

10 FLANGED PIPE 100ND 3700 DI 1 ‘

11 FLANGED 90° BEND STD 100ND - DI 11 I

12 [reesD 100ND - DI 5 @

13 REDUCER 100 ND TO 50 ND. 200 DI 4 ey DATE o] oKDl Aerd.
14 RAS, WAS PUMP AUQA - 0523 - - 4

15 Bluice Valve 100mm 100ND 229 0/0 - 4 13/7/2021 Ps. P i
16 [ND 100Dual Plate Check Valve 100ND 670/0 4

17 JMOTORISED BUTTERFLY VALVE 100ND 640/0 Cl 4 PROJECT 3.6 MLD ANKLAV, ANAND

18 ASKET 2200 OD - EPDM RUBBER 4 CLIENT GUJARAT WATER SUPPLY &

19 GASKET ©220 OD - EPDM RUBBER | 43 SEWERAGE BOARD
20 GASKET SOND - CPOMRUBBER | 2 PMC MARS PLANNING & ENGG. SERVICE PVT LTD
21 UT BOLT WITH 2 WASHER M16 70 $5-304 48 CONTRACTOR JAY CORPORATION SHIVAM BUILDERS JV
22 UT BOLT WITH 2 WASHER M16 70 Gl 312 DESIGN SWA ENVIRONMENTAL
25 N0 BOT WITH 2 WASHER D3 0 =] o CONSULTANT CONSULTANT & ENGINEERS
24 FLANGED PIPE 100ND 4640 DI 1 TmE SBR DI PIPE ASSY
25 ALANGED PIPE T00ND 25007 oI 7 DRG. NO. ISO.PIPE/SBR/DI/02-01 | SHEET

TO SLUDGE SUMP & 122

26 1PO ND Flow Meter 100ND 250 0/O - 2 NOTE:- NO.25 DI PIPE SIZE MAY VARY AS PER ACTUAL AT SITE. GRAVITY THICKENER | SCALE - DATE: 1372021 A2

TYPICAL MODEL OF 3.6 MLD STP PLANT BASE

d - !
AViwdviis .
TYPICAL MODEL OF STP PLANT SBR RAS,WA

D ON SBR

S AND AIR PIPELINE%




%
-7 )
&

9 @
° c’
Uoppzpie®”

SERVICES- ENVIRONMENTAL TESTING

WATER, AIR, AMBIENT, STACK, NOISE, SOIL,
SLUDGE, SOLID WASTE TESTING

\ntemati,

¢

We are a NABL accredited, Gujarat Pollution Control Board (GPCB) ap-proved Schedule 2
environmental testing laboratory with more than 350 parameters for testing water, air,
sludge, soil, ambient air, emissionsin our 2000 sq. ft state of the art laboratory.

We provide analysis for more than 350 parameters with state of the art analytical
instruments like Gas Chromatography, Atomic Ab-sorption Spectroscopy, UV-Visible
Spectroscopy, VOC analyser, which is capable for highly sensitive ambient air quality and
water quality parameters.

Fast, Accurate
& Reliable

Utilities & Sectors
Serviced

Wastewater

@ Cooling Tower

7 Legalcompliance for EHS depart- ment
@ Packaged Drinking Water Plants

7 Municipal Drinking Water Plants

@ Construction &irrigation water

@ Toxicology analysis (Bioassy)

@ UltraFiltration and Reverse Osmosis System OEMS

Ambient & Stack & Process
Indoor Air Quality Emission Monitoring

7@ Legal compliance for EHS department @ Boiler combustion efficiency
and postimpact assessment 7 Efficiency of air pollution control measures
7 Diesel Generator emission and efficiency

@ Vehicular CO,02 & CO2 emissions

@ Indoor air quality for work place safety
@ Online Weather Monitoring

b,
et B ol '

N\ | /4

Gujarat Pollution Control Board

Ministry of Environment, Forest
& Climate Change

TC-4142

What's New?

What's New? What's New?
STEL & LTEL for VOCs, TACs and BTX Pesticides and Heavy Metals assessment Get your ETP/STP Health
compounds in budget friendly packages in water, soil and solid waste samples report today

lllumination Survey Noise Monitoring
Soil, Sludge & Hazardous Waste

7 Impact Assessment

@ Pesticides andtrace heavy metals assessmentin soil, solid water and sludge samples

Special Services

@ Certified Standard Solution for analyser calibration and reference solution
@ Turnkey onsite laboratory services

7 Personneltraining for environmental analysis

7 Healthreportfor ETPS & STPS

7 Treatability studies for effluent treatment

7 Consultancy forISO 17025 accreditation




PRODUCTS

We provide our customers with compact & economical solutions for their water &
wastewater treatmentin form of 3 major product lines— Packaged STP, Pan type electric
evaporators and treatment plantchemicals & consumables

PACKAGED SEWAGE TREATMENT PLANT

We provide 3D modelling services for the complete plant civil, mechanical, piping, offer
wide capacity of packaged/ modularized Sewage Treatment Plant (STP) & Effluent

Treatment Plant (ETP) ranging from 10 KLD to 500 KLD. These plants are designed
based on following technologies, tailored to client’s requirement for meeting most

stringent biological nutrient removal (BNR) requirements:

Salient features

@ 24x7remote operationassistance

@ High quality treated water

7 Low operation cost <5 Rs/KL

@ Fully or semiauto operation through advanced sensing algorithm

TYPICAL 40 KLD SEWAGE TREATMENT PLANT

Technologies offered

Moving Bed Bio Reactor (MBBR)
Membrane Bio Reactor (MBR)
Extended Aeration

Sequencing Batch Reactor (SBR)
Activated Sludge Process (ASP)




PAN TYPE EVAPORATORS-
ELECTRIC & STEAM BASED

We offer low cost Pan-type Evaporators for capacities ranging from 0.1 KLD to 5 KLD. These
are available in both electric as well as steam based evaporation based on customer

WATER & WASTEWATER TREATMENT PLANT
CHEMICALS, CONSUMABLES & COMPONENTS

requirement.

SALIENT FEATURES & SPECIFICATIONS

7 Material of Construction: $$304/SS 316/SS 316L
@ High quality Insulation

7 Low capital cost suitable for small scale operations
7 Packageincludes following compo-nents:

7 Processvessel

7 Process piping — SS 304/ SS 316/ SS 316L

7 Non-clog self-priming pumps for FEED

7 Vacuum pump (optional)

7 Quartztype level gauge (up to total tank height)
7 Fully automatic operation available

@ Pressure SandFilter (PSF)

7 StandardIP 45/55/65 protection control panel

SOMD STEAM EXHAUST TO QUTLET OR
CARBON FILTER FOR ODOR REMONVAI

S0MD DISPLACER LEVEL

Z5ND INLET COMMNECTION: SWITCH CONNECTION

34 MNOIILE FOR MANL2
LEVEL GUAGE

34" MOTILE FOR MAMUAL
LEVEL GUAE

- watD PUBMP
COMNECTION FIFE

WITH @1 £X4 NOS HOLE

Activated Carbon

MBBR Media

Casutic Soda

PAC (Poly Aluminum Chloride)

Diffuser

Structural

Pressure Vessel

RO Membrane

At SWA, we don't just supply chemicals and consumables, but "help you buy them”. Our
team of expert chemists & engineers, provide with the most optimal selection as well as
implementation of the chemical & installation of components.

How we help you choose the right solutions?

3. Results & discussion
Date: 21-Dec-22 R&D Report Prepared by: Pankaj Gothi
Document Code: R&D/18/12/22/RA CHEM C ¥ Name RA CHEM PHARMA PVT-LTD
Flocculent Poly electrolyte
Company Name RA CHEM PHARMA PVT.LTD Sample Name High TDS Bio Sludge Cooling Tower
Sample Characteristics Fluid Waste (HI TDS/BI1O SLUDGE/COOLING TOWER) Sample Taken for analysis 200 ml 200 ml 200 ml
Sample Drawn by Vikul Chaudhary Diitation of studge 2 times 4 times 2 times
Initial pH 6.90 6.80 6.60
Treatability Carried out by | Harshad Salvi Initial TSS 67384 mg/l 53559.17 mgl 232117 mg/l
Tnitial Chloride 64086.40 mg/l 13931.50 mg/1 2786.30 mg/l
1. Objective: g lg;':'j:;‘:‘)' AR 245 CHC 245 CHC 245 CHC
a. Assessment of sludge volume removing efficiency and Polyelectrolyte for effectiveness in PAC Concentration 1%
coagulating the raw water provided from RA CHEM PHARMA PVT.LTD PAC dosing mg 70 mg
b. Testing sludge concentration | Poly Concentration 0.1 % 0.1% 0.1 %
Poly dosing mg 35 mg 20 mg Gmg
2. Methodology: After Treatment pFH 7.10 6.90 6.70
After Treatment TSS 424830 mg/l 308.10 mg/l 110.25mg/l
a) Study —01: Sludge volume removing efficiency (% of sludge volume settles in 500 ml beaker) After Treatment Chloride 75437.60 mg/1 754.36 mg/l 1320.14 mg/l
Ability of flocculation 995 0y 95 % 95 4

*  The effectiveness of different kinds of poly is examined through random dose to the samples and
select the poly [or the Turther treatment
o The fluid sludge samples were divided in 200 ml of cach sample and Industrial Grade Polv

Ba

4. General discussion, results and observation

Coagulated supernant and sludge
separated by decanting into a beaker

Raw Sample



swa

Environmental Private Limited

e CLIENTELE & ASSOCIATIONS
r sitearsfteft
wJ o % INDOFIL qp
MONTECARLO @» INGoFiL INDUSTRIES LIMITED ONGC
fanidhar®
Horrent” MEGA FOOD PARK
PHARMA _
khet se bazaar tak...
. =.  Rajkamal Builders el
ﬁ% Infll'lastructure Pvt. Ltd. L\Scent
¢ AVIRAT G
@"BEYOND DESIRE’ JR] FOODS . ""’ :
PVT. LTD. Guijarat Pollution Control Board
& many more...
- J

Q +91-88281 86901 | +9176009 77047
@ urvpatel@swaenviro.com / swa@swaenviro.com

WWW.SWaenviro.com

Regd. Office | 7, Silver Plaza, Opp Vishal Tower, Prahladnagar, Ahmedabad

Mfg. Facility | Survey No. 645, Miroli village, Near Navapura Village,
& Laboratory | Kamod Circle to Dholka Road, Ahmedabad



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11

